
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT 
[...]
W\\'PR Log No. o6zgloTo
CN6o56t8oo8. RNt l06526tl9
Bastnrp Countl'

Dear tr{r. Cledillos

Texa.s Commission on Enr,ironmental Qualiry'(TCEQ) received the project summat]'transmittal
Iettcr dated .Iune 2o, 2o23, anrl the subsequent submittal additional project information.

The rules rvhich rcgulate thr: design, installation ancl testing of clomestic rvastervater projects are
ttrund in 3o TAC, Chapter 2r7, rf. thc Texas Commission on Environmental Qualitl'(TCEQ) rules
titled, Desisn -Criteria for !\'astervate r S)'ste ms.

The project consists of a o.288 IIIGD rvasteu'ater trcaturent plant (!!'\ATP) se n-ing a residential
developmcnt in a r66-acrc propcg'through a graviq'collection st'stem and trvo small lift
stations. The collection svstem consists of zt,ooo LF of 8" P\tC SDR-z6 PVC pipe at a t%
minimum slope and 4' diameter standard concrete manholcs at every'4oo' and pipe direction
changes. 'the Stoic Falcon Development \4M'TP is rcgulatcd b1'TPDES Permit No.
WQoor5766onr, rt'hich allou's a daily'average flou' of o.288 MGD (z-hr peak florv of o.7o56
MGD)andetlluentlimitsof5mg/Lof CBOD5,5mg/LofTSS, zmglLofammonianitrogen,
and tz6 CFU or MPN of E. coli pcr too m[,.

Tl're proposed \\rV\TP lrtll include the tollorving conlponents:

o Six (6) aerttion basins, each 53'L x 12' !V x lo.S' S\'\:D, total xrlutne 40,o68 cu ti.
. Three (3) secondary claritiers, z3'dianreter x ro'S!\'D
o Trr'<.r (e) aerobic digester basins, eo' Lx t2'!\r x S.67' S\\'D, total volumc 2,222 cu ft.
o Blort'ers

,-. Tlrrec (3) main aeration blorvcrs, 2 dutr', I stalldb)', roze scthr each
: Thrcc (g) tertiar:'filter blorters, 3 dutr', each 5o sct'm

: Trvo (e) post aeratir>n blon'er. t clutl', one stanclb-r, each 4o scfnr.
', On (r) Solids holding rnixing blorver, r dutr'5oo scfnt.

P.O. llrs ll(18; . ."\u\rin, Te\a\ li;lt-ll.,tt: ' ilJ.lt',-lri([) ' tc(1q.t('\a\.gr)\

Horr iq our (urtomcr sr-'rr ite,' tceq.te\as g()r,/cttstttntersttner
,!r.ir'il1,,r .f, r\,a, trinr'

;



Re1'naldo Cedillos, P. E.
Page z
August 15,2023

. Three (3) granular nrulti-media t1'pe tertiary tilters

. UV disinfection svstenr shall include trvo (e ea.) open channelvessel reactors.
o An ultrasonic tlon'sensor uith mcter, totalizer, and transmitter shall mnnitor the

effluent wastervater.

TCEQ reriers of the submitted intbrmation seems to indicate that the project, as detailccl in thc
submitted docunrents, meets at least the minimum requireme nts of ao TAC Chapttrr zt7: Design
Crite:ria for Wastervater S1'stems. Based on the results of the TCEQ retie tr', this project is
conditionalll'approved for construction. 'I'he condition is that all rvork be completed to the
requirements of 3o TAC Chapter zr7.

You nrust keep certain materials on tile tbr the lil'e of the pro.fect and provide them to TCEQ
upon requcst. Thcsc rnatc:rials inclutle tn cngirtcering repod, tcst results, a sulIrIIraI)'
transmittal letterr, and the final version ot the project plans and specificati<lns. Thesc materials
shallbe prepared and sealed h1'a Professional Engineer licensed in the State of Texas ancl must
shorv substantial compliance n'ith Chapter 'r17. Nl plans and specitications must c<-rnfirrttt to ant
rt'aste discharge requirements authorizcd in a permit b1'the TCEQ. Certain specific items u'l'rich
shall be addressed in the engineering report are discussecl in liar7.6(d). ldditionalll,, the
engineering repoft must include all constants, graphs, equation.s, and calculations needed to
shors substantial compliance rrith Chapt er zt7.

Within 6o da-r's of the completion o[construction, an appointed engineer shall noti$'both the
Wastenater Permits Section of the TCEQ and the appropriate Region Oftice of the date of
completion. The engineer shall also proride rvritten certit'ication that all construction, ntaterials,
and equipment u'ere substantiallf in accordance r,rith the approved project, the rules of the
TCEQ, and anl'change orders filecl with thc TCEQ. Nl notifications, certification.s, and change
orders must include the signed and dated seal of a Prot'essional Engineer licensed in the State of
Texas.

Please be reminded of 3o TAC 5217.7(a) of the rules rvhich states, "Approval given b1' the
executir,e director or other authorized revielv authoritl' does not relieve an ol\'ner of an1'liabiliw
or responsibility'rvith respect to designing, constructing, or operating a collection svstem or
treatment facilitv in accordance nith applicable commission rules and the assrrciated rvastewater
permit".

If you har.e an-\-questions, or if rve can be of any'further assistance, please c:all me at (Srz) 239-
4924.

Sincerelr',

Bul Lucero-Ramirez. P.E.
!\'astervater Permils Section (IlC t+8)
\\'ater Qualitl' Division
Texa.s Commission on Enrironmental Qualitr

CC: TCEQ. Region tr Otllce



ATTACHI\NENT C

\AAruTP INFORMAT!ON



LEGACY HOUSING OEVELOPMENT WWIF
BEDFORD, TX 76022D E I,TA TREAT M EN T SYSTE M S, LLCa&ta

Gln
COVER

01 0F 14

OWNER:
LEGACY HOTJSING CORPORATION
1 600 AIRPORT FWY #1 OO

BEDFORD. TX 76022
(lnl $2-3322

SITE LOCATION:
OELVALLE. TX 78617
BASTROP COUNTY
30'0F21.rN
87'3535.2V

EN6INEER:
CEDILLOS & COMPANY
P.O BOX 50352
AUSTIN, il78763
(5t2) 30C1322

! MOmLaD Effmrc lEwS ft SHfftrS mEA! 6F DELrA
IEAruMSYSIEUSWIS, TiE UGL d 

'HE 
ROf,dilAV

VARY STGNNY RdTIE fl^EWW ONIE CMRSEEI

SHEET hIOEX

SHEg TtrL€

ff^{xha*trrrcMw

Grcrfrsald
xffi



LEGACY HOUSING DEVELOPMENT WWTF
BEDFORD, TX76022Delta Treatment Systatns, LLCta

GENERAL ARRANGEMENT cr.0 04 of 14

THCT ruLINWY UYOUTGI C A IIEEWAER
IREAMENI SEEtr @&E S MEATNG IE OESIG! AER@
IMLTI FL@ M TNIO ilE EF+UEM WAIER N[trYENOE il
IHE ilNEOD *lffi.

], THE EQIM MSdENTAYOM IS SEUANC IH TAAE N
ro uE. Rffi ro r#

rucl mcMrs

EOUIPMENT LIST

ESCRP]ION OTY MGL

FffiEilIAlW'ffiI
frSIfuCEO OF A!3 CAFM SrR ilMBWf

IAIME$, ffi ENGM&S&@ REfu &EilS.
Pnss N vAtrds flu PArs ru E

sllffi uffi*u€ ao EalaY Feeo. ro E inffo #
CBIKI4 6ER TO UNfEfuffi NSTALANil FruOM
F6fflMffi&

t cffidlo*ouEmflsu[r Ftumoms6E [L
EWNI dMOIN re $ffi il TE ErcMER 6 EECffi
PROICTlrtrffi.

7. SEE rE mCfO *qAC @E FOR U* r*eAn* E@tC
scffi6 $mLYAD CffiSdWCltffi m CmAndS.

GRAVTIY FROM
COLLECTION SYSTEM

TRIPLEX MAIN "-, .7 "
CONTROL PNEL

srtT/oN BLOWERS

,.i'

SOLIDS HOLOING
MIXING

POST AERATION BLOWER

FORCEMAIN
TO SURFACE
DISCHARGE

rr-4'
APPROX.

RAS/WAS LIFT STATION

zzs'{'

SPLITTER

SOL/DS HOLOING #7 AERAI/ON BASIN #7 AERATION BASIN #2 TERTIARY FILTER#iCLARIFIER #1

TERTIARY FILTER#2
POSr

AERATIONSOL/DS HOLDING #2 AERAI/ON 8IS/N #3 AERATION BASIN #4 CLARIFIER #2

TERTIARY FILTERd3AERTZOAi 8AS/rV #5 AERAIION BASIN #6 DOSING L/FT
SIA

CLARIFIER #3

S(Stsl&GU{NGfuOER



ADF

PDF

PHF

Approximate EDUs

Population Equivalent

epd

cpd

cpd
un its

capita

288,000

576,000

995,734
929

2,880

1

LEGACY HOUSING CORPORATION

CEDILLOS COMPANY

SYSTEM SUMMARY

Flow Sum

Sizes

t EGACY HOMES . STOIC FALCON

288,0O0 gpd
Bl04l2O)3

Notes 1 Equivalent Dwelling Units

ed Processl

Clarifier Performancel

EcoPod Process 
1

Block Stack Configuration

Secondary Treatment Blocks

Denitrification Blocks

Polishing Blocks

Total Media Blocks

No. Parallel Flow Trains

horus Removal

Chemical Type

Location of Chem. lnjection

Dosing Rate

Daily Consumption

No. Chemical Feed Pumps

Feed Pump Capacity, Max

Feed Pump Capacity, Min

luv Disinfection

53.00

12.00

53.00

12.00

53.00

12.00

53.00

12.00

N/A - Custom

6

25.O

18.0

25.0

5,000

468.4

12.00

12.00

53.00

12.00

53.00
12:09

53.00

12.00

53.00

12.00

2,367

6,604

1,651

5tr/o

L50%

Air Lift
Valve, Manual

None

N/A
N/A

None

N/A
N/A

1

1

1

1

1

a

1

1

Yes

Yes

N otes

300

721
3275

300

727
45

108

0

0.0

20

48.0

100:15:6.7
Notes r ato.22lb/d/cap

23.00

11.50

Not including handrail

See dwgs for arrangement

1

2

lnfluent Wasteloads

Effluent Targets

1

ea

ea

ea

ea

ea

8ph

Bpd
ea

8ph

BOD

TSS

TKN

NH3-N

TN

TP

DO

mclL
mc/L
mg/L

rI.EIL

mslL
mc,lL

mclL Frvp"

Reactor Type

Treatment Objective
Phosphorus Removal?

Extended Aeration
Nitrification

Yes

Vessel 3, Length

Vqssel , Hereh!

Vessel 4, Length

Vessel 4, Height

Vessel 5, Length

Vessel 5, Height

Vessel 6, Length

Vessel 5, Height

Vessel 7, Length

Vessel 7, Height

Vessel 8, Length

Vessel 8, Height

Vessel 9, Length

Vessel 9, Height

Vessel 10, Length

ft
ft
ft
ft
fr
ft
ft
ft

ft
ft
ft
ft
ft
ft
ft
ft
ft
ft

ft
ft

Vessel H

Vessel 1, Length

Vessel 1, Height

Vessel 2, Length

Vessel 2, Height

Total System Length ft 459.00 2

Base Model

No. Act. Sludge Reactors

Aerated HRT

Max Organic Loading

Design SRT

Design MLSS

Estimated Solids Production

Return/Recycle Pump Type

Speed Adjustment

Return Metering
lnternal Recycle Range

Facilities to lsolate Units

Facilites for Flow

% ADF low

% ADF high

ea

hr

tb/dlkct
days

mclL

lb O2ldav
lb 02/dav

scfm

% ADF low
% ADF high

AOTR

SOTR

Air Required

Return Sludge Range

lR Pump Type

lR Speed Adjustment
lR Metering

Side Water Depth

Surface Overflow Rate

Post-EQ SOR

Solids Loading Rate

Weir Loading Rate

ft

epd/1ft
Post-EQ Weir Rate

24"L

5,250

N/A

10

799
N/A

Populatron Equivalent

mclL
lb/day
mclL

lb/day
rnE/L

lb/day
mclL

lb/day

BODS

NH3-N

TP

TSS

TKN

Nutrient Ratios C:N:P)

nl'EIL

lb/dav
capita

N/A
N/A
N/A

N/A
N/A

'A

Liquid Alum
Pre-Filtration

o.37

8.9

3

0.3s

0.58

v.1.5.5 r4l

5.0

5.0

0.0

2.0

0.0

2.O

4.0 LP-LI

I



LEGACY HOUSING CORPORATION

CEDILLOS COMPANY

LE6ACY H OMES . STOIC FALCON

288,0OO gpd

253.7

65%

N/A

31,000

Yes

No

No

08la4l2o23

x

6.O-9.0

Chlorine Tablet Disinfection

Solids

Estimated Annual

Wavelength

Transmittance
Degradation Factor

Min Dosage

lntensity Monitoring
Bypass

Alarrn

Energy

Material
Labor

Testing & Lab

nm

%

%

uWs/cm2

and Maintenance

S/vr

5lvr

Unit

Plant Site Lift Station

5/yr

Total Slvr
Labor Effort MH

Screening

Grit Removal

Primary Clarification
Flow Equalization

Anaerobic Selector

Pre-Anoxic Basin

Activated 5ludge

EcoPod BAF

Membrane Bioreactor
Post-Anoxic Basin

Polishing Reactor

Secondary Clarif ication

Phosphorus Chemical

Tertiary Filtration
Disinfection

Post Aeration
Dosing

Solids Holding

Yes

No

No

No

No

No

Yes

No

No

No

No

Yes

Yes

Yes

Yes

Yes

No

Yes

No

Reactor Type

CL2 Contact Time @ ADF

CL2 Contact Time @ PHF

Dechlorination

Dechlor Contact Time @ ADF

Dechlor Contact Time @PHF

min
min

min
min

N/A
N/A
N/A

No

N/A
N/A

Total Solids Holding Volume

Decant Cycle Time

Pump and Haul Frequency

Mixing Method

Decant Method

Decant To Location

gal

days

days

99,903

3.7

37

CB Diffusers

Valve/Gravity
Site L.S.

Basin Provided By

Pump Equip. Provided By

Pump Type

Pump Qty
Constant/Variable Speed

Capacity

Design Speed

Total Dynamic Head, TDH

Wet Well Volume

Detention Time

ea

cN
gpm

rpm

ft
cf

min

lnfiltrator Water
lnfiltrator Water

Submersible

2

c
700

1750
56.8

1,188

44

N/A

N/A
N/A
N/A

v.1.5-5 rd-l



288,000

12,000

200.0

0.446

LO90.2

INFLUENT LIFT STATION

ln

P21-0190 Legacy Homes/Stoic Falcon Development
Bedford, TX

@ ADF @ PDF

Flow

cpd

cph
gpm

cfs

m3d

m

LOIAFF

LEAD

LAG

HIlALARM 10

@PHF -hr)

576,000
24,AOO

400.0

0.891

2180.4

996,000
41,500

69L.7

L.54L

3770.3

72

3.55

HEIGHT, ft VOLUME, cf VOLUME, gal

3

113.1 846

555.5 4230

1 13.1 846

ft
Size, lnside Diameter

Float Settings

Above Basin Floor

4

9

Single Pump Flow Rate

Duplex/Parallel Pump Flow Rate2

Maximum Starts

Notes

7OO See Pump Curvel

tt2o 1.6x Single Pump3

15

Assumed if pump curye not provided

For LEAD+LAG pump flow

Assumed

ADF @ PDF @PHF

gpm

gpm

per Hour
1

2

3

Performance

LEAD Cycle Time
LEAD Starts

LEAD Run Time per Cycle

LEAD+LAG Cycle time
LEAD+LAG Starts

LEAD+LAG Run Time per Cycle

mtn

per hr
min

min
per hr

min

5.9

10.1

L,7

30.9

1.9

5.5

4.9

12.2

2.8

19.7

3.0

7.O

102.7

0.6

101.5

19.2

3.1

11.9

Page 1 of 1 3/23/2023



ATTACHMENT D

FLOW DIAGRAM



-ffitsfiE- j-;--
LEGACY HOUSING DEVELOPMENT WWTF

BEDFORO, rX76022aSfia Detto rrentment syste,ns, LLc

Pl.0 02 ol 14
PROCESS DIAGRAM

PROTSSffiU NOrES
! IaEOUT{trGSoflmDEREN€mE6ffi mfl &MYLAYfrrt6)CA

SES @EE OF NEAIXG BE DEEICN
IEEM FL@ N INIO ff EFTUENI WATER OUUN M(OIED N
IHE MUBT WMLOS SW,

t THE FRGS $Et&nC $OS ff OE@ FLd IAYM. WGE
EIIG C*PM6, G& M6'IMANfr6TAYBFFER,

I, PELTWY Nft A{G IS TWEO FM AFMTST MIGS
GLY FAA tr9SV{UES gU E ESIAIgS ETHE EUGIEES

.. sE iffi hoEfi *mc (ffi FG rft rEd^nfl &(]ExG
saG tr$frvaDclrelMct*mcemdl.

r. Enne sEM To E mi:l]\@ trH 6@ P{EL6| rff A[

n ffiMc! v{w

H
D<

D<

{
I

vt

rlt

D'

NI

S&EREDET VALW

SCREENEO SOLIOS
RECEFTACLE FOR AESNG LINE

FOR O&r' FLOW SUMA{ARY

GM

AEile DtY [o* 1aF )

---!EE - ----im_-

MECHANICAL !€RTICAL SCREW SCREEN TRPLEX MAN AIR
MOUMED AT LIFT STATION PROVISION IVASTER SYSEM

PANEL FOR
DUPLEX I\,IUD\tELL

PUMP STATION, TYP.
ALKALINITY

DOSING

PHOSPHORUS

o

;I
aoLZ

=9.>!:
5ti
dogo

CHEM DOSING, TYP.

@"*
@ *****'
@ ^^,***

MANUAL DECNT
TO INFLUENT LFT STATION, TYP,

AtR SCOUR
TYP.

POST
AERATION BLOWER

@
@
tr
tr
E
E
mI

'{ERATION

4ruqaEr.rqGcrt0 !sr

SII\,IPLEX SOLIDS DISf'IFECTION
MIXING ALOlrl/ER SERIAL CONFIGURATION

DUPLEX CLEffiWELL

t!4!l!l!ry ,12'OIA. STEEL LIFT
STATION, TYP,

@
.5 4 fS Lm)aH tMO)
xhs@elP{.gE)

dF@ctwBffisrc(rsol

llsEryryrqlpgllcg!
5 4 &.4Y aWtuE l10 qf, @r 70 aErc
54TS O{YAffi r lO4T*TTAVEUCE
2 dnHuDAIYAEBE15 4iH* 75^re

r5ftnmilE.@tD&YrE

.4 qssd@orEil

M
136 Bl]ffis TGOAfrNTE AUEI

lE8llplgElr@

RCESSIm r.rsrsfloorAFmJrqsl
sEB^IS mfiABt@GOl
f,NUmffituE ilif suElMGSMfrTR#2,WH
*ffiR CffiNAnd. 2 frPd STffi
&dEffi*ffY r@lde4,lEE
@cmaffi .jmEREffiRUOOEtfr € r.ffi qffcEM6:30frP

STATION vr'l

SUBIIERSIBLE PUIVPS DELTA TF-1OO

FILTER. ryP,
8'OIA STEEL DUPLEX SUBMERSBLE

SOLIDS
HOLDING

L]FT STATION

ilINTERNI RAS/WAS TELESCOPING VALVES

AERATION AERATION CLARIFIC,ATION TERTIARY
FILTER

=
L

E

a

POST
AERATION

RAS/WAS/SCUM
VAULT

P6&TAMDElJs:
ss/1,mf rr.rxq'ust. 9gtrtffiARR* r orYx yM..o@ ez.9EEwffiada ffiWRuoE*e3,1eR

IANK SI2ES

oft LENGIH (FI) HEICHI (FI) sm fr VGUME (G&)

3lilt

MOTOR LOADS

DEUG OTY areilr rA) cuREm (a)

12'DIA. STEEL DOSING

SUBMERSIBLE PUMPS
STATIOT{ g DUPLEX

EFFLUENT TO SURFACE
DISCHARGE OUTFALL

DOSlNG
LIFT

STATlON

smamxc!ffiAFEW
$Eilri dms!i3rx.F..
rolERSLdv 1 OlrDSrffi 5@ Wg.f, 6rG
ffftD&ffi GffilwRIdAilOi,iloW
*IEftDN6M I5NP

RASMAS RETURN

cHilrc[ Dos&cPUrp



?

*106,50 _+

r..

8"
TO

OUTFALL
(BY OIHERS)

DOSING LIFT
ST,4TION

LEGACY HOUSING DEVELOPMENT WWTF
BEDFORO, TX76022Delta Treatment Systctns, LLC

HYDRAULIC PROFILE
P1.1 03 of 14

lr\/1B*8re[E€ESj reE &wcs mo ffi,0fre uvff{s) G A wffiar
]u]EiSY*! *&E d]EmCfrEIBE Wffi LO&iO
ffi trIUENT WAEI MfrGN6€OIN BE WSRfuSUffiY.

2 E EflBS] HNCUEMMTf S SflATE N N^IW NO
srE &o5 rav Nor E osfi ro sw. EER ro rE
ffiwc@ msd oEuaB f6 Fru 9E aroq

6'PRESSURE FROM PUMPS,
TRANSITION TO 1'

OUTSIDE OF LIFT
GRAVTTY TO TERTIARY FILTER

STATION.

x aLtrAcrGsy{LEcstucEDtrswdsEEr urilw,
r{ffi$.ERFNNRG*

*IU FNL9 AD V*I@S ML PATS SNU E
$re trc*L& N SBY F6E& O OE M{IEO AY
cffi6. *m ro rRfffiRc tr$A[Am rsmlms

5 C&rRgC TOPRAffi AO ftfrf,r U FrErO qPrre eO *48 U
EEBAI CINECJBS AS $ON fr BE ENqEEF # ECffi
rucIo€lErs.

5. Rffi*S AOI]BIBdSSUEIW&EORW3HOffi.

GRAVIIY TO AEMTION 2 6' GMVITY TO GLMFER
#PROX 3 fl GRAVIfr TO 8'TEE

UVIPOST AERATION BASIN

GRAVITY TO

AERATION #1 AERATION #2
CUR]FIER #1 TERTIARY FILTER #1 UV/POST AERATION

MAIN HYDRAULIC PROFILE

GMUry FROM

SYSTE[1

LIFT STATION

RASiWAS TELESCOPTlG v[vE w/4+TTMWL
3 EA. 6' UANUI

RASMAS TELESCOPING VALVE M4.FT B[L
4, PRESSURE MS]SCUM 4" PRESSURE WAS/SCUIil VAL!€S

5' GRAVITY SCUIV TO RAS/WAS/SCUM VAULT
AEMTIN 6'GMVITY 6'GRAVITY SCUM TO RAS/WAS/SCUM

SOLIDS HOLDING

#2

6" GRAVTTY

LIFT
STATION

6' GRAVITY 6' GRAVITY
FROM FROM

AERATION #1 SOLIDS HOLDINC #2

CL.ARIFlER #1 RASflVAS/SCUM VAULT CURIFIER #1 RAS/WAS/SCUM VAULT

6" RASMAS @ 3.2s'FROM
BOfrOir oF sAstN,0% sLoPE

FROM

AETffiEN TNKS RAS/SCU M HYD RAU L I C P RO FI LE BETWEEN TANKS WAS /SCU M HYD RAU LI C PRO F I LE
TELESCOPING VALVE TELESCOPING VALVE

1r0.s0_ +

?

jo,,s _ ? -J